

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : QEP Australia Pty Ltd 68 Prosperity Way		Issue		:	18-0030 20/06/20 20/06/20	018		
South Dande	enong VIC 3175			Print Date		:	20/00/20	/10
Sample Description	Clients Ref : "Hanwoo Vinyl Floor Panel Colour : Lt Brown time Nominal Composition : Nominal Thickness :	od 2.5mm Viny ber effect PVC 2.5mm	/ "					
6 4586-2013 opendix A	Slip Resistance Classific Wet Pendulum Test Meth		Pedestrian \$	Surface Mater	rials			
			Date of Test 19/6/18					
	Date of Test						19/6/18	3
	Date of Test Test Temperature (20±5de	egC)					19/6/18 22	
			d with neutral p	H detergent and	then dried	ł.		
	Test Temperature (20±5de			H detergent and	then dried	1.		
	Test Temperature (20±5de Sample Preparation	Washe		H detergent and	then dried	I.		2 °C
	Test Temperature (20±5de Sample Preparation Test Direction	Washe		H detergent and	then dried	I.	22	2 °C
	Test Temperature (20±5de Sample Preparation Test Direction Fixed/Unfixed	Washe		H detergent and	then dried	I.	22 Unfixed	2 °C
	Test Temperature (20±5de Sample Preparation Test Direction Fixed/Unfixed Slider No 96 Batch No	Washe Length		-		1.	22 Unfixed 72	2 °C

Slider prepared using P400 and 3µm lapping film.

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance and wear on their slip resistance be checked.



/ HAFL A. JACKSON B.Sc.(Hons)

MANAGING DIRECTOR